WATER AND SEWERAGE
PLAN

Washington County, Maryland

2009 Update

Prepared by the Washington County Planning Department



RESOLUTION NO. RS-2010-24

ADOPTION OF 2009 UPDATED
WATER AND SEWERAGE PLAN
FOR
WASHINGTON COUNTY, MARYLAND
(WS-10-001)

RECITALS

Section 9-503 of the Environment Article of the Annotated Code of Maryland and COMAR
26,03,01,00 requires the governing body of each county to have a water and sewerage plan that deals
with water supply systems, sewerage systems, solid waste disposal systems, solid waste acceptance
facilities, and the systematic collection of solid waste, including litter, in order to protect the health,
safety and welfare of the citizens of the county.

Section 9-503 of the Environment Article of the Annotated Code of Maryland also provides
[...]
existing Rural Village Service Areas will require Planning Commission
review and approval to determine if the proposal is consistent with
policies of the Comprehensive Plan dealing with Rural Villages and the
Washington County Zoning Ordinance.

III-31



Restricted Use Service Area

Community Water and/or sewer service areas associated with facilities
that are located outside of a designated Growth Area and not within a
Rural Village may be considered as Restricted Use service areas. These
service areas are created to correct documented public health problems
generally associated with contaminated wells or failing septic systems.
The use of the facilities within these service areas is limited to the
following conditions:

a. To provide service to existing uses or new uses on existing lots of
record which are directly adjacent to the right-of-way containing
the water or sewer line.

b. To provide service, where sufficient capacity is available, to new
subdivision lots that can be served by the line without extension.
Density shall be no greater than what could occur without public
facilities.

C. To provide service to areas where the Health Department
determines that access is necessary to solve an existing Health
related problem and the County Commissioners agree to permit
access to the line.

d. To provide service to properties where a written agreement with
the service providing agency, executed prior to the restricted access
designation, obligated the service providing agency to permit
access to the particular line to provide service to a specific property
or a specific use or provide a specific number of taps.

Denied Access Facilities

In those locations where there are existing water and/or sewer facilities
and no service area has been established, these facilities shall be
considered Denied Access. Denied access facilities means designated
components or sections of the collection or distribution system to which
access is prohibited. Exceptions may be permitted on a case by case basis
only through amendment of the Water and Sewerage Plan. Exceptions
may be granted for remediation of public health hazards, or for residential
or commercial properties that were improved and occupied as of the date

II1-32



of issuance of the construction permit for the facility and that are
contiguous to the facility.

Q. PRIORITY CLASSIFICATION REQUIREMENTS

The following requirements shall be applicable to each respective designated
priority classification within established service areas:

1. W-1 Priority (Existing Service or Under Construction)
a. Individual water systems shall not be permitted, except as follows:

If an existing community water facility is inadequate or is not
available,'? an interim individual water system may be used subject
to the following conditions:

(I)  Such interim systems are adjudged by the local health
department to be adequate, safe, and in compliance with
pertinent State and local regulations.

(2) Permits for such interim systems shall bear a notice
regarding the interim nature of the permit and stating that
connection to a future community system shall be made
within 1 year or less after such system becomes available.

(3)  Provisions shall be made, whenever possible to locate such
systems so as to permit connection to the public facilities in a
most economical and convenient manner.

b. Extensions of existing community water systems shall be permitted
and encouraged.

"2 The adequacy or availability of community water service to a particular parcel of land is a judgment which
must be made in each case through consultation among the responsible agencies and cannot be made on the basis
of this Plan alone.

II1-33



2. W-3 Priority (Programmed Service)

a. Individual water systems may be permitted on an interim basis
provided that:

(I)  Such interim systems are adjudged by the local health
department to be adequate, safe, and in compliance with
pertinent State and local regulations.

(2) Permits for such interim systems shall bear a notice
regarding the interim nature of the permit and stating that
connection to a future community system shall be made
within 1 year or less after such system becomes available.

(3)  Provisions shall be made, whenever possible, to locate such
systems so as to permit connection to the public facilities in a

most economical and convenient manner.

b. Extensions of existing community water or sewerage systems shall
be permitted and encouraged.

3. W-5 Priority (Planned Service)
a. Individual water systems shall be permitted.
b. Extensions of existing community water systems shall not be

permitted, except as provided by Policy for Water Line Installation
in Areas Where Service is Not Available.

C. New, permanent community water systems shall not be permitted.

4. NPS Designation (No Planned Service)

This designation is not applied within established service areas.

a. Individual water systems shall be permitted.
b. Extensions of existing community water systems shall not be
permitted.

I11-34



C. New, permanent community water supply systems shall not be
permitted.

In all cases where interim or permanent community water systems are
permitted, they shall be subject to the standards and regulations of the
applicable State and Federal agencies. Adequate documentation that the
State and Federal standards can be complied with shall be evidenced prior
to County Plan amendment consideration. All interim or permanent
community water systems, or multi-use water supply systems in
Washington County, excluding municipal systems, shall be approved by
and when applicable dedicated to the appropriate agency for ownership,
and/or operation, and maintenance in accordance with established County
and State standards and procedures.

WATER SERVICE PRIORITY AREA MAPS

Map VIII is an Index Map to the Water Service Priority Area Maps which are
included in Appendix G of this plan and show existing and planned service areas
that have priority designations of W-1, W-3. or W-5. The name of the service
providing agency is indicated in those areas having existing service and in
planned areas where the service providing agency has been determined

While every effort was made to insure accuracy in the preparation of these maps,
errors may have resulted from the transfer of information from maps at different
scales. The classifications of parcels of land as having either existing service or
programmed service was based upon the location of existing service lines and
upon the best estimates for future service by the service providing agencies. The
delineation of the boundary for the W-5 (Planned Service) classification is based
on the land use policies of the adopted Comprehensive Plan for Washington
County. W-5 priority classifications within the Urban and Town Growth Area
service area are based on the established growth area boundaries.
Determinations as to whether or not a particular parcel of land is considered to
be within the influence of a Growth Area shall be made by the Washington
County Planning Commission and when applicable, the Planning Commission of
the affected incorporated municipality.

Because of these inherent accuracy limitations, these maps should be used for
general planning purposes only. For certainty as to the exact location of all
existing facilities or to the status of particular parcels of land, the Washington
County Planning Department and the service providing agencies should be

III-35



contacted. Changes to these maps which may be required by errors or
inaccuracies may be made in accordance with the administrative procedures set
forth in Appendix B of this Plan.

1I1-36



IS 54 00 160 kA 5900 S LSP A RAUT, L

TeamnIuda T Py wee g Aynog werdur s,

1hopy

puejiiefy
“AUmoy Uo)SumseAy
10}
uE|j dBRIIMIG pUE IAeAN

A depy

ST
D6 8 L 9 & ¢ €

%ﬁ

2aly Ajuno))
uoyduyses
uIdynog

seaay Sangsdaeyg
puE A PASLpaId]
‘oJoqsuoog

a1y aprase))

| ONTEdS HVd

)

Arepunog Ajunoyy rl“ l-._
SALBPUNDE WO,

SPURPUNOE BaTY [IM0I0) ﬁ.l._
SpBIR]

puaday

sdejq vaay Ayuionig
IAIIS JINBAA
0) Xapuj

BAIY YIMOID) UMOT, SINGSIPIWS PUE L1y IM0I5) URqQI)

ATy HI0JURF]

Ao

11-37



A.

CHAPTER IV

EXISTING AND PLANNED SEWERAGE SYSTEMS

WASHINGTON COUNTY DEPARTMENT OF WATER QUALITY

By resolution of the Board of County Commissioners of Washington
County on July 1, 1995, the Washington County Sanitary District was
abolished and the Washington County Department of Water Quality,
originally known as the Washington County Water and Sewer
Department, was created. The Washington County Department of Water
Quality, operating under the Washington County Division of
Environmental Management within the Washington County Government
structure, owns, operates and maintains wastewater collections systems,
wastewater treatment plants and appurtenances throughout Washington
County. The Department of Water Quality has jurisdiction to serve any
areas in Washington County, which are not incorporated or served by an
incorporated municipality with public wastewater facilities.

A listing of the wastewater treatment plants, the service area for which
treatment is provided, the treatment plant capacity, the average daily
flows, and the discharge parameters are described as follows:

Wastewater . Capacity as AYerage Discharge

Treatment Plant Service Areas of Jan. 1, Daily flow Parameters*
2009 for 2008
Halfway
Potomac (Tammany/Van Lear)
Cloverton/Greenlawn

Conococheague Town of Williamsport 41MGD 2.897 MGD 20 mg/L BOD

Conococheague 10 mg/L SS

St. James
Sharpsburg Pike
Interconnection with the City of Hagerstown

L BOD

Antietam Sharpsburg/Keedysville 0.163MGD | 0.107 MGD 32 g‘rﬁfg o SS
30 mg/L BOD

Sandy Hook Sandy Hook 0.030 MGD 0.007 MGD 30 mg/L SS
2.1 mg/L NH3
. Town of Smithsburg 10 mg/L BOD

Smithsburg Rolling Hills — Cavetown 0-333 MGD 0291 MGD 30 mg/L SS
0183 10 mg/L BOD

Winebrenner Highfield/Cascade/Pen Mar 0.600 MGD M GD 10 mg/L SS
3.3 mg/I NH3

*Monthly Average of

IvV-1




BOD = Biochemical Oxygen Demand

SS = Suspended Solids
NH3 = Ammonia Nitrogen
Note that some parameters are seasonal with the most stringent limit listed. NPDES permits for
these facilities should be consulted for the most current and detailed information on permit
parameters.

JOHN “AL” NICODEMUS WASTEWATER TREATMENT PLANT

The decommissioned John “Al” Nicodemus Wastewater Treatment Plant
(formerly called Halfway) is located along the Potomac River on
Lockwood Road at the edge of the corporate boundary of Williamsport,
Maryland. The Plant was a secondary treatment facility and the plant’s
process included primary clarification, high rate trickling filters,
secondary clarification, disinfection and a solids handling facility. The
plant discharged into the Potomac River.

The plant was decommissioned on November 1, 2001 when the flow from
this facility was transferred to the Conococheague WwTP. Due to
Maryland BNR initiatives, the Department of Water Quality determined
that it was more cost effective to upgrade the Conococheague WwTP to
handle the flow from both facilities than to upgrade each facility
individually. In addition to transferring the flow, septage, raw sewage
from holding tanks and chemical toilet waste was transferred to the
Conococheague Industrial Pretreatment Facility on November 1, 2001.

In February of 2006, this facility was transferred to a private company
through a long-term lease arrangement.

CONOCOCHEAGUE WASTEWATER TREATMENT PLANT

The Conococheague Wastewater Treatment Plant is located in
Williamsport. The treatment process includes off line influent
equalization; mechanical bar screens; grit removal; MLE BNR processes
(activated sludge); secondary clarification; tertiary filtration; and UV
disinfection. The BNR process is designed to remove nitrogen to a yearly
average of 8 mg/L. Solids Handling is by belt filter press with capabilities
of lime addition for bulking or stabilization. Sludge generated at other
WWTP facilities throughout Washington County are processed at this
facility. The plant also incorporates advanced odor control systems to
address air quality issues. The Conococheague WwTP currently processes

IvV-2



wastewater received through conventional gravity and low
pressure/grinder pump collection systems.

The Department of Water Quality will be upgrading the Conococheague
Wastewater Treatment Plant with Enhanced Nutrient Removal
Capabilities (ENR). This upgrade will include an expansion to 6.5 MGD.
This expansion is to accommodate build out of the Hagerstown Urban
Growth Area and Economic Development projects. Additional
information regarding this upgrade and the applicable polices, strategies
and regulations is located under Department of Water Quality Plans and
Polices to Address Sewer Service Needs and State Policies, Strategies and
Procedures.

ANTIETAM WASTEWATER TREATMENT PLANT

The Antietam Wastewater Treatment Plant is located in Sharpsburg.
Wastewater received in this facility is from a grinder pump pressure
collection system.

The WwTP utilizes a multi-channel oxidation ditch process (activated
sludge), secondary clarification and UV disinfection to process the
wastewater. Odor control measures are also utilized at this facility. Sludge
generated at this WwTP are transported and processed at the
Conococheague WwTP. Effluent is discharged into the Antietam Creek.

The Department of Water Quality has future plans to upgrade the
Antietam Wastewater Treatment Plant with Enhanced Nutrient Removal
Capabilities. This upgrade will include an expansion to 0.275 MGD, which
is anticipated to serve future additional projected wastewater flows.
Additional information regarding this upgrade and the applicable polices,
strategies and regulations is located under Department of Water Quality
Plans and Polices to Address Sewer Service Needs and State Policies,
Strategies and Procedures.

SANDY HOOK WASTEWATER TREATMENT PLANT
The Sandy Hook WwTP is located in the south Washington County

community of Sandy Hook. Wastewater received at this WwTP is from a
low pressure/grinder pump collection system.

IV-3



The Department of Water Quality upgraded the WwTP process to an
extended aeration facility with nutrient removal capabilities. The process
includes extended aeration, secondary clarification, UV disinfection, odor
control and UV disinfection. The Sandy Hook WwTP site limits any
enlargement or expansion projects. Sludge generated at this WwTP is
transported to and processed at the Conococheague WwTP. Effluent is
discharged into Martins Run.

C. Wm. WINEBRENNER WASTEWATER TREATMENT PLANT

The C. William Winebrenner Wastewater Treatment Plant (formerly Ft.
Ritchie Wastewater Treatment Plant) is located in the northeast
Washington County Community of Highfield/Cascade. Wastewater into
this facility is from conventional gravity and septic tank effluent pump
(STEP) collection systems.

The WwTP utilizes primary clarifiers, Rotating Biological Contactors
(RBCs) for secondary biological treatment, secondary clarifiers,
chlorination for disinfection and sulfur dioxide for disinfection. Sludge
generated on-site can either be dried on site in the sand drying beds or
transported and processed at the Conococheague WwTP. Effluent is
discharged into Falls Creek.

The Department of Water Quality will be upgrading the Winebrenner
Wastewater Treatment Plant with Enhanced Nutrient Removal
Capabilities. This upgrade will include an expansion to 0.600 MGD, which
is anticipated to serve future additional projected wastewater flows.
Additional information regarding this upgrade and the applicable polices,
strategies and regulations is located under Department of Water Quality
Plans and Polices to Address Sewer Service Needs and State Policies,
Strategies and Procedures.

SMITHSBURG WASTEWATER TREATMENT PLANT
The Smithsburg WwTP is located in Smithsburg.
The WwTP utilizes Sequence Batch Reactors (activated sludge process),

tertiary filters and UV disinfection. Sludge generated at this WwTP is
transported and processed at the Conococheague WwTP. Wastewater into

V-4



this facility is primarily from conventional gravity sewage collection
systems. Effluent is discharged into the Little Grove Creek.

The Department of Water Quality will be upgrading the Smithsburg
Wastewater Treatment Plant with Enhanced Nutrient Removal
Capabilities. This upgrade will include an expansion to 0.600 MGD, which
is anticipated to serve future additional projected wastewater flows.
Additional information regarding this upgrade and the applicable polices,
strategies and regulations is located under Department of Water Quality
Plans and Polices to Address Sewer Service Needs and State Policies,
Strategies and Procedures.

CONOCOCHEAGUE INDUSTRIAL PRETREATMENT FACILITY

New Federal and State regulations governing Centralized Waste
Treatment (Pretreatment) Facilities have prevented local governments
from being able to provide pretreatment services for categorically
classified waste streams. Therefore, the County transferred this facility to
a private company through a long-term lease arrangement and no longer
directly provides these services.

EXISTING SEWER SERVICE AREAS

The Department of Water Quality currently provides service in twelve (12)
sanitary sewer service areas described as follows:

1.

Service Area No. 1 — Halfway

The Halfway area is situated approximately three (3) miles south of
Hagerstown and three (3) miles north of Williamsport. This service area is
within the Hagerstown Urban Growth Area. The Halfway area consists of
primarily conventional gravity collection system with a small amount of
grinder pumps. Wastewater from this service area is treated at the
Conococheague Wastewater Treatment Plant.

The Halfway Service Area as of January 2009 served a total of 3,604
residential and 1,119 commercial Equivalent Dwelling Units (EDUs).

The Department of Water Quality will be completing Inflow and
Infiltration (I&I) correction work on the Halfway Wastewater Collection

IV-5



System in 2009. Additional 1&I projects will be completed as areas
requiring repair are identified. This work is part of an ongoing effort by
the Department of Water Quality to improve collection system operations.

Service Area No. 4 — Sharpsburg/Keedysville

A low pressure/grinder pump sewer collection system with two
conventional pumping stations serves the Sharpsburg/Keedysville service
area and surrounding subdivisions. This service area as of January 2006
served approximately 967 residential and 65 commercial Equivalent
Dwelling Units (EDUs). Wastewater from this service area is treated at the
Antietam Wastewater Treatment Plant.

This is considered a Rural Village Service Area.
Service Area No.5 — Potomac (Tammany/Van Lear)

The Potomac Service Area is situated south of the Halfway area and north
of the Town of Williamsport’s corporate limits. This service area is located
within the Hagerstown Urban Growth Area. The collection system is a
conventional gravity system. Wastewater from this service area is treated
at the Conococheague WwTP. Sewer Service as of January 2009 was
provided to 1,148 residential and 352 commercial Equivalent Dwelling
Units (EDUs).

Service Area No. 5-1 Cloverton/Green Lawn

The Cloverton/Greenlawn service area is located adjacent to the Town of
Williamsport's corporate boundaries. This service area is located within
the Hagerstown Urban Growth Area. The collection system is a small
diameter gravity sewer system with two conventional pumping stations.
Wastewater and solids from the septic tanks on this collections system are
treated at the Conococheague Wastewater Treatment Plant. Sewer service
as of January 2009 was provided to 169 residential and 1 commercial
Equivalent Dwelling Units (EDUs).

Service Area No. 6 — Fountainhead

The Fountainhead service area serves the Fountainhead Development and
surrounding area located north of the City of Hagerstown’s city limits.

IV-6



This service area is located with the Hagerstown Urban Growth Area. The
collection system is a conventional gravity system. Wastewater from this